
March 2001 
NSF 01/26/EPADW395 

Environmental Technology 
Verification Report 

Removal of Arsenic 

Watermark Technologies, LLC 
eVOX� Model 5 

Prepared by 

NSF International 

Under a Cooperative Agreement with
 U.S. Environmental Protection Agency




THE ENVIRONMENTAL TECHNOLOGY VERIFICATION

PROGRAM 

U.S. Environmental Protection Agency NSF International 

ETV Joint Verification Statement 
TECHNOLOGY TYPE: CHEMICAL COAGULATION/FILTRATION SYSTEM USED 

IN PACKAGED DRINKING WATER TREATMENT 
SYSTEMS 

APPLICATION: REMOVAL OF ARSENIC 

TECHNOLOGY NAME: eVOX® MODEL 5 

COMPANY: WATERMARK TECHNOLOGIES, LLC 

ADDRESS: 12753 SOUTH 125 EAST PHONE: (801) 816-1800 
DRAPER, UTAH 84020 FAX: (801) 816-0388 
[...]
Total alkalinity (mg/L as HCO3

-) 17.4 152 
Total hardness (mg/L) 420 680 
Iron (mg/L) 0.07 2.7 
Calcium (mg/L as Ca) 106 160 
Chloride (mg/L) 1 10 
Sulfate (mg/L) 259 450 
Manganese (mg/L) 5 30 
Antimony (mg/L) 6 12 
Beryllium (mg/L) <1 5 
Cadmium (mg/L) <1 5 
Cyanide (mg/L) <2 5 
Nitrite (NO2

-) (mg/L) <0.01 <0.02 
Nitrate (NO3

-) (mg/L) <0.02 8.15 
Selenium (mg/L) <1 <5 
Thallium (mg/L) <2 <500 
Mercury (mg/L) <0.02 <1.1 

5




F
ig

ur
e 

1-
1.

 S
ch

em
at

ic
 o

f S
pi

ro
 T

un
ne

l W
at

er
 F

ilt
ra

tio
n 

Pl
an

t 

6




Influent water quality to the Watermark eVox® Model 5 Coagulation/Filtration System was verified and 
documented as a function of the Initial Operations tasks and are detailed in Chapter 4, Results and 
Discussions. 

Backwash water generated during the verification testing was quantified, sampled and discharged to the 
Snyderville Sewer Improvement District. A discharge permit was not required. 

1.3.1 Arsenic Chemistry 

Arsenic is the 20th most abundant element in the earth’s crust and is a component of over 245 minerals. 
Because the physical appearance of arsenic resembles that of a metal, it is classified as a metalloid and 
is located in group Va of the Periodic Table. It readily forms both oxide and sulfide compounds in the 
environment. 

Arsenic also enters the environment as the result of both manufacturing and natural processes.  Arsenic 
trioxide (As203) is formed during smelting operations and has created significant air and land pollution 
problems. Arsenic also is released through the burning of certain fossil fuels and volcanic eruptions. 

In natural waters, soluble arsenic is virtually always present in the oxidation states of either of +3(III) or 
+5(V) valence. An organic species (methylated) has been detected; however, concentrations of this 
organic compound rarely exceed 1 part per billion (ppb) and it is considered of little or no significance 
as a drinking water contaminant. 

=In oxygenated waters, the As (V) valence is dominant, existing in the anionic forms of H2AsO4 
-, HAsO4 

and AsO4 
-3 . In waters containing little or no oxygen (anoxic), As (III) exists in the nonionic form, 

H3AsO3 below a pH of 9.22, and the anionic form, H2AsO3 
- at a pH above 9.22. 

1.3.2 Health Concerns 

Arsenic has significant notoriety as a poison, even featured in a stage play, “Arsenic and Old Lace”. 
Recent studies have indicated that arsenic in drinking water is more dangerous than previously thought, 
with risks to exposure comparable to that of radon and second hand tobacco smoke. In humans, 
ingested arsenic can cause liver, lung, kidney, bladder and skin cancers.  Arsenite [As (III)] is 
significantly more toxic than arsenate [As (V)]. 

1.3.3 Regulatory 

The newly established USEPA Maximum Contaminant Level (MCL) for arsenic in drinking water is 10 
ug/L, with a Maximum Contaminant Level Goal (MCLG) of 0. The World Health Organization 
(WHO) has established a provisional arsenic limit of 10 ppb. 

7




The Table 1-2 lists the properties of selected inorganic arsenic compounds. 

Table 1-2. Selected Inorganic Arsenic Compounds 
Property Arsenic Arsenic Trioxide Sodium Trioxide Sodium Arsenate 

Disodium arsenate,
Arsenic black, Arsenic oxide, arsenious Arsenious acid

sodium biarsenate,
Synonyms colloidal arsenic, acid, arsenious oxide, sodium salt, sodium

arsenic acid disodium
gray arsenic white arsenic metaarsenite

salt 
Chemical formula As As2O3 (As406) Na2HAs04 NaAsO4 

Molecular weight 74.92 197.84 185.91 129.91 

Valence state 0 3 5 3 

Soluble 
Water Solubility Insoluble 37 g/L at 20�C. 101 g/L at Soluble Very Soluble 

100�C 

1.3.4 Water Source 

The Spiro Tunnel Bulkhead source is considered a groundwater source under the State of Utah source 
protection program. It is located at N40° 41’ 20.8” and W111° 31’ 25.0”. Water is developed from 
water bearing fissures in an abandoned silver mine tunnel at approximately 13,6000 feet into the tunnel, 
a five-foot high bulkhead has been constructed to hold back a quantity of water.  This water exits the 
tunnel through a 12” diameter pipe at a flow rate of 1,150 gpm, and enters the treatment plant, which is 
located about 300 yards away.  The tunnel is located 1,000 feet or more under remote unoccupied 
forest in a mountainous region, and the tunnel entrance is approximately 50 feet below the bulkhead. 
There is no use of manmade chemicals on ground above this source. 

The water source used for this test is known as the Spiro Tunnel Bulkhead source, is stable with respect 
to quality and quantity. Because this water source contains arsenic, for the municipal supply, it is 
currently diluted with the treatment plant finished water to form a blend that meets the present arsenic 
standard. For this test, only the untreated, unblended Spiro Tunnel Bulkhead supply was used. 

The filtration plant was built in February, 1993, has nominal capacity of 1,000 gpm, and is designed to 
remove iron, manganese, and arsenic from the raw water.  This source is one of five active sources 
serving the municipality: 2 tunnels, 2 deep wells, and a spring. The water system serves 6,500 residents, 
and as much as 20,000 people per day during the winter season. 

Spiro Tunnel Bulkhead water quality before treatment is listed in Table 1-1.  These data are historical 
and not ETV verified. This table is a summary of water quality data contained in Appendix B. 

8




Chapter 2

Equipment Description and Operating Processes


2.1 Historical Background 

The highly respected filtration scientist, Appiah Amirthqarajah, once wrote, "It is ironic that filtration fails 
when pretreatment fails, and theory also fails when pretreatment fails." At the same time he commented, 
"Chemical pretreatment with particle destabilization is the single most important factor for the production 
of the best quality filtered water” (Amirtharajah, 1988). 

Particles in colloidal suspensions, where electrostatic forces keep the particles dispersed, have proven 
to be a challenge to depth filtration. In many cases, chemical pretreatment, by agglomerating the 
particles into larger floc, will allow solids separation of water matrices that otherwise resist filtration. 

Large water treatment systems have long employed coagulation, flocculation, settling and filtration for 
the production of quality water. Small systems have been more reluctant to build treatment plants that 
use coagulation because of the higher level of operator training required and the need for continuous 
monitoring. With the soon to be implemented Interim Enhanced Surface Water Treatment Rules 
(IESWTR), and revised arsenic MCL, coagulation may be a suitable technology for smaller systems 
allowing them to meet tough new standards with a modest increase in cost. 

Only in recent times have we been able to quantify the collection of material within the filter bed, 
especially the particulate matter that lies below our visual capabilities. We now know that particles that 
we cannot see can also be removed by filtration.  Still under investigation, however, are the mechanisms 
through which particulate matter is accumulated within the filter media. 

It has been assumed that along with simple straining, which is the physical capture of a mass too large to 
move through the pores between the media granules, small particles are captured through other 
attachment mechanisms. Most of those mechanisms involve a surface charge attraction of the particle to 
granulated media and as a result, many experiments have been performed to both better understand the 
process and to seek methods to improve it. Some particles are also assumed to be collected by impact 
on the surface of the filter media granules; while the actual mechanisms are not clearly understood, 
straining is certainly among them. 

The most common filtration system used in municipal treatment is the gravity filter, which uses the weight 
or head of the water to force it through the filter at very low flow rates. Normal gravity filters, often 
called "rapid" sand filters, have a normal flow rate of 3 gpm per square foot of surface, or less.  Other 
filters, such as slow sand filters, have even slower service flow rates. 

Also included among rapid sand filters are pressure filters, where the water is forced through a media 
bed by high head pressures and where the media are contained in a pressure vessel. They have long 
been used for iron and manganese removal, but have not been as readily accepted for surface water 

9




treatment (Ten State's Standards, 1992). The advantages—especially to small systems—of rapid sand 
pressure filters are many. They are relatively passive treatment systems, involve minimal operator 
attention, are low in cost and long lived. Of concern, however, is whether pressure filters can capture 
and contain particles that are small, and more importantly, contaminants that may pose a threat to public 
health, such as arsenic. 

Of the several treatment regimens that incorporate coagulation are those that include a settling basin, 
where the floc is allowed to settle by gravity and the supernatant decanted and filtered.  This is a scheme 
common to municipal gravity filter systems. The Watermark Coagulation and Filtration System is a 
Direct Filtration System, where the coagulant is added to the raw water in a constant stream, mixed in a 
mixing chamber, and then the solids separated through backwashable granulated media filtration. 
Because the process stream is slow (approximately 1 gpm), filtration can be accomplished with an off
the-shelf pressure vessel.  The process rate of 1.1 gpm allows for a daily total of 1,584 gallons; thus it is 
well suited to small system requirements where waters must be treated to reduce arsenic levels. 

Watermark Technologies, LLC has successfully piloted several filtration systems that employ 
coagulation as pretreatment. 

The primary issue here was whether the Watermark eVox® Model 5 Coagulation/Filtration System 
could effectively reduce the total concentration of arsenic to meet the revised arsenic MCL of 10 mg/L. 

The operation of this equipment is more technically sophisticated than a filter alone, and required more 
extensive training in the proper dosing of coagulating chemistry; therefore, the state and municipal health 
authorities may have requirements for operation beyond those of a filter.  Watermark Technologies, 
LLC, requires no special licensing, and will offer operator training upon equipment installation and start
up. 

The wastewater produced by the Park City Municipal Corporation is directed to the raw water wet 
well. 

2.2 Equipment Description 

This environmental technology verification (ETV) test is designed to challenge the Watermark eVox® 
Model 5 Coagulation/Filtration System to convert soluble arsenic into an insoluble precipitate and to 
remove the precipitate at flow rates of 1 gpm (5 gpm/ft2). Watermark expected that the filter system 
would achieve a total arsenic concentration of less than 5mg/L, from an influent stream containing up to 
90 mg/L of arsenic. 

The Watermark eVox® Model 5 System included the following components, described in order of 
process water flow: Sodium hypochlorite injection into feed water supply via metering pump fi Ferric 
chloride injection into feedwater supply via metering pumpfi On-line static mixerfi Flow controlfi 
Retention tankfi Repressurization pumpfi Filtrationfi Flow control. 

10




The coagulant chemicals are chlorine plus ferric chloride, injected separately into the feedwater stream 
by LMI metering pumps, followed by a reaction module and holding reservoir to facilitate coagulation.  
The eVox® Model 5 Coagulation/Filtration System utilizes chlorine and ferric chloride (FeCl3) to 
convert the arsenate to an insoluble precipitate which is removed by the multimedia filter. 

The chemicals are thoroughly mixed in a chemical reaction module of proprietary design, and the 
retention tank (holding reservoir) is a 3.7 gallon cylindrical container. In the Park City Spiro Tunnel 
Bulkhead Municipal Water Supply, almost all of the arsenic is in the soluble arsenate (V) form (see 
ChemTech-Ford letter in Appendix B). 

The multimedia filter vessel is six inches in diameter with a six inch deep base of ¼” pea gravel, 6” layer 
of 8-12 mesh coarse garnet, and a 24” layer of 60 mesh (0.25 mm) fine garnet. 

Figure 2-1 is a schematic of the Watermark System and Figure 2-2 provides additional detail of the 
complete Watermark eVox® Model 5 Coagulation/Filtration System. Photograph 1 is a view of the 
Watermark eVox® Model 5 Coagulation/Filtration System and Photograph 2 illustrates the coagulant 
chemicals and metering pumps. 

11




 Raw Water 

Sample Tap 

Filtrate 

FeCl3 

Feed Pump 

NaOCl 
Feed Pump 

Static Mixer 

Retention 
Tank 

Repressurization 
Pump 

Filter Vessel 

Flow Meter 

Pressure Gauge 

Pressure Gauge 

Flow Meter 

In-Line Turbidimeter 

Sample Tap 

Sanitary Waste
 Backwash 

Figure 2-1. Watermark eVox® Coagulation/Filtration System Schematic 

12




F
ig

ur
e 

2-
2.

 I
llu

st
ra

ti
on

 o
f t

he
 W

at
er

m
ar

k 
eV

ox
®

 C
oa

gu
la

ti
on

/F
ilt

ra
ti

on
 S

ys
te

m
 

13




P
ho

to
gr

ap
h 

1 
– 

Fr
on

t v
ie

w
 o

f t
he

 W
at

er
m

ar
k 

eV
ox

®
 C

oa
gu

la
ti

on
/F

ilt
ra

ti
on

 S
ys

te
m

 

14




P
ho

to
gr

ap
h 

2 
– 

V
ie

w
 o

f t
he

 W
at

er
m

ar
k 

eV
ox

®
 C

oa
gu

la
ti

on
/F

ilt
ra

ti
on

 S
ys

te
m

 

15




The Watermark eVox® Model 5 Coagulation/Filtration System is designed for small system 
applications. The tanks can be made of fiberglass or of steel. The piping is Schedule 80 PVC.  
Polyethylene or PVC tanks are used for the reaction tanks and to hold the coagulant chemicals. 

Table 2-1 lists the maximum and minimum influent conditions. 

Table 2-1. Maximum and Minimum Operating Conditions 
Parameter Unit 
Inlet flow rate – maximum 1.1 gpm 
Inlet flow rate – minimum 0 gpm 
Maximum static pressure 100 psi 
Minimum inlet dynamic pressure 30 psi 
Maximum temperature 90�F (32�C) 
Minimum temperature 35�F (1.7�C) 
Maximum inlet turbidity 8 NTU 

The Watermark eVox® Model 5 Coagulation/Filtration System will produce the following filtrate 
characteristics, as listed in Table 2-2. 

Table 2-2. Watermark eVox® Model 5 Coagulation/Filtration System Filtrate Characteristics 
Parameter Unit 
Expected pressure drop 5 psi 
Minimum outlet pressure 25 psi 
High pH pH 9 
Low pH pH 6 
Maximum temperature 90�F (32�C) 
Minimum temperature 35�F (1.7�C) 
Normal outlet turbidity 0.10 NTU 
Maximum allowable outlet turbidity 0.50 NTU 

2.3 Operating Process 

The Watermark eVox® Model 5 Coagulation/Filtration System is designed to automatically backwash 
(with raw water) under any of the following conditions: 

Effluent Turbidity 0.5 or greater (adjustable) 
Run Time 4 hours (adjustable) 

By Manual Initiation 

The usual backwash sequence based on run time is as follows: 
Duration Activity 
1. 3 hours, 55 minutes filtration 
2. 4 minutes backwash at 20 gpm/sq/ft bed area 
3. 1 minute system off while media settles 

16




The Watermark eVox® Model 5 Coagulation/Filtration System assumes a finished water storage tank 
and intermittent flows, which are common to small system requirements. Several of the control functions 
can be initiated by sensors in the storage tank. One such is the return to on-line filtration, initiated when 
a storage tank reaches a pre-established low level.  The verification study did not employ a storage tank 
as the system ran continuously during the verification period. 

The Watermark eVox® Model 5 Coagulation/Filtration System claims to achieve an effluent stream 
containing less than 5 mg/L total arsenic from an influent stream containing up to 225 mg/L of total 
arsenic at a flow rate of 1.1 gpm (5.5 gpm/ft2 filter bed surface area). 

Following are the Watermark eVox® Model 5 Coagulation/Filtration System installation requirements: 